K9_11344_20_0-A-001

6190 TTV AGROTRON -> WSXW090200LD50001
Section: GO - BODYWORK - CAB
HANDBRAKE SUPPORT FOR TRAILER

Ref: G0.11.6 (1)

Fig. P/n

QTY Name

Notes:

-ITALY [6190 TTV AGROTRON ->WSXW090200LD50001]

1 0.011.4447.2
2 2.1142.012.2
3 2.0112.311.2
4 2.1475.003.2

NS NI NS T

support

insert m10

screw m 10 p.1.5 x 30
washer 10

1/1



K9_B7467_00_0-A-002

6190 TTV AGROTRON -> WSXW090200LD50001

Section: GO - BODYWORK - CAB Ref: G0.12.0 (2)
ELECTRONIC ACCELERATOR CONTROL

Fig. P/n QTY Name

Notes:

[6190 TTV AGROTRON ->WSXW090200LD50001]

1 0.012.6571.4/60 1 accel. pedal

1.1 0.010.8694.2/30 1 box

1.2 0.019.2583.0 1 cover

1.3 0.019.0829.0 1 lever

1.4 2.4099.115.2/30 1 spring

1.5 2.0399.272.2 1 screw m 5

1.6 2.0363.105.2 4 screw m 4

1.7 0.011.6578.0 1 lever

1.8 04429390/10 1 sensor

1.9 2.0332.211.3 2 screw m 4 x 40

1.10 2.1310.028.2 2 flat washer

1.11 0.011.6028.0/20 1 pin

1.12 2.1410.001.1 1 circlip 10

1.13 2.1699.492.2/20 1 pin

1.14 2.4099.134.2 1 spring

1.15 0.011.3791.0 1 clip

1.16 2.2841.010.0 1 bushing 6x8x6

1.17 2.2841.034.0 1 bushing 10x12x7
1.18 2.2841.071.0 1 bushing 16x18x12
1.19 2.2841.043.0 1 bushing 12x 14 x 15
1.20 2.2840.042.0 1 bushing 12x14x20
1.21 0.019.3267.0 1 rubber plug

1.23 2.1599.044.2 1 shoulder ring

2 0.010.8696.2/20 1 accel. pedal

3 2.0512.204.7 1 grub screw m 8 p.1.25 x 12
4 2.0312.216.2 3 screw m 8 p.1.25x50
5 2.1142.011.2 3 insert m 8

6 2.1474.009.2 3 spring washer 8

1/1



K9_V8761_00_0-A-002

6190 TTV AGROTRON -> WSXW090200LD50001

Section: GO - BODYWORK - CAB Ref: GO.13.1 (2)
STEERING WHEEL

Fig. P/n QTY Name

Notes:

[6190 TTV AGROTRON ->WSXW090200LD50001]

1 0.019.6632.4 1 steering wheel
0.019.2408.2/10 1 knob

1/1



K9_V8761_01_0-A-001

6190 TTV AGROTRON -> WSXW090200LD50001

Section: GO - BODYWORK - CAB

Ref: G0.13.4 (1)

STEERING CONTROL
Fig. P/n QTY Name
Notes:

[6190 TTV AGROTRON ->WSXW090200LD50001]

1 0.019.0481.0/10 1 plug
0.019.0483.3 1 handle

1/1



K9_V9163_40_0-A-00

6190 TTV AGROTRON -> WSXW090200LD50001
Section: GO - BODYWORK - CAB Ref: GO.13.5 (1)
STEERING WHEEL AGROSKY

Fig. P/n QTY Name

Notes:
- FOR TYPES WITH AGROSKY AS (ASSISTED STEERING) SYSTEM [6190 TTV AGROTRON

->WSXW090200LD350001]

1 0.020.5995.4 1 aftermarket kit AGROSKY

1/1



K9_V9163_41_0-A-001

6190 TTV AGROTRON -> WSXW090200LD50001

Section: GO - BODYWORK - CAB Ref: GO.13.6 (1)
ADAPTER

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH AGROSKY AS (ASSISTED STEERING) SYSTEM [6190 TTV AGROTRON
->WSXW090200LD350001]

1 0.020.6293.4 1 adapter

2 0.012.6105.0 4 stop

3 2.6852.001.0 10 clamp 99 x 2.5
4 01175900 4 plug

1/1



K9_V8771_67_0-B-001

6190 TTV AGROTRON -> WSXW090200LD50001
Section: GO - BODYWORK - CAB

FASTENINGS - AGROSKY

Ref: G0.13.7 (1)

Fig. P/n QTY Name

Notes:

- FOR TYPES WITH AGROSKY AS (ASSISTED STEERING) SYSTEM [6190 TTV AGROTRON
>WSXW090200LD50001]

1 0.020.9556.0 1 bracket

2 2.1310.001.3 2 washer 5.3 x 10

3 2.0312.010.3 2 screw m 5 x 30

4 2.1310.002.3 2 flat washer 6.4 x 12x 1.6

5 2.0312.102.3 2 screwmo6x 12

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/deutz-fahr-6190-ttv-agrotron-tractor-parts-catalogue-manual-instant-download-sn-wsxw090200ld50001-and-up/



